PARTS LIST
GALAXY 1500 BURNISHER




SPRING ROD ASSEMBLY

ITEM
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129

PART NO. DESCRIPTION

0393141 FLATTEMED CLAWMP BOLT

0393971 M3 X 1.25 X 25mm HEX BOLT

0395861 SLOTTED WASHER WITH TAB
0393121 CLAMP LEVER

0393321 H4MOLE GRIP

0393961 WM& X 1.25 HEX MNUT W/ NYLOK INSERT
0395331 HA4MNOLE CLAMP, RIGHT

0395351 BUSHIMNG, 3Z2mm sPUT

0395341 HA4MOLE CLAMP, LEFT

0393501 HE-16 HEX NUT Wi NYLOK INSERT
0393831 N8 SAE FLAT WASHER

0395501 ME X 1.0 X 65mm HEX BOLT

03955711 ME FLAT WASHER

0395431 ROD CLAMP

0395451 SHAFT COLLAR, 25mm

0395451 SPRING

0395551 M5 X 0.8 X 8mm SOCKET HEAD CAFP SCREW
0395361 CYLINDER WELDMEMNT

0393641 BLUSHIMNG - LOWER HAMNDLE

03955711 ME FLAT WASHER

0395521 MG X 1.0 HEX NUT W/ MY LOK INSERT
0393501 HE-16 HEX NUT Wi NYLOK INSERT
0393831 338 SAE FLAT WASHER

0395471 CYLINDER CAF

0395431 TOP CLEVIS/ROD WELDMENT
03932961 ME X 1.25 HEX NUT W/ MNYLOK INSERT
0393951 Ma FLAT WASHER

0395541 CLEVIS PIVOT BLUSHING

0395531 M& X 1.25 X 100mm HEX BOLT

_th_x._m_x_a_x_'._x_'.m_km_a_L_L_a_x._m_a._x_a_xmmmmmmﬁ




SPRING ROD ASSEMBLY

126

107

106

N—

118—|




HANDLE ASSEMBLY

ITEM PART NO. DESCREIPTION
201 0392051 SAFETY DECAL
202 0395321 [DEMTIFIER DECAL - GALAXY 1500
203 0393351 SWITCH BOR COVER
204 03493531 M55 DECAL
205 0393561 ROLL PIM
206 0393351 SWITCH LEVER SPRIMG
207 0393411 GRIP - SWITCH LEVER
208 0392401 SWITCH LEVER
209 0393521 SAFETY LOCKOLT
210 03935851 M4 FLAT WASHER
211 0393501 M4 =0 07 HER MWNUT W MY LOK INSERT
M2 0393421 SWITCH INSULATOR
213 5390211 SWITCH
214 03593851 M3 FLAT WASHER
145 0392871 M3 05X 28mm PAM HEAD FHILUPS MACHIME SCREW
26 0393071 TERMIMAS L BLOCK - 240 Y OLT OMLY
A7 03935871 M3 .05 % 25mm PAN HEAD PHILUFS MACHINE SCREWY
18 0393241 WIRE MUT (ORAMNGE)
149 0392091 WRE - DEADITE RMIMAL - 240 WOLT OMLY
220 0393081 WIRE - GROUMDITERMINAL - 240 YW OLT OMLY
iy 0393501 M4 =0 07 HER BUT W MY LOK INSERT
222 0392391 M4 FLAT WASHER
223 035933531 CORD CLAMP
224 0393311 CORD CLAMP - CRIMF OMN
225 ara oy YIMY L TUBE - 2400 LT oMLY
226 5390261 REFLACEMEMNT STRAIM RELIEF MUT
27 0393451 HaMDLE CORD
228 03593631 FLUGICORD COVER - HAMNDLE
229 0393341 CORD GROMMET
230 0392641 BUSHIMNG - LOWWER HAMNDLE
231 03935851 M4 FLAT WASHER
231 03935911 M4 =07 % 16mm PANM HEAD PHILUFS MACHINE SCREWY
233 03933 CORD CLAMP
234 03593841 M4 FLAT WASHER
235 0393501 M4 =0 07 HER BUT W MY LOK INSERT
236 0393371 HarMDLE
237 03932461 CORD 50 OOT, 14-3- 120 VOLT QLY
0393471 SHUKD CORD, 163 - 240 VOLT OMLY
238 03593441 CORD STRAIN RELIEF - 120%0LT ORLY
0393501 CORD STRAIM RELIEF - 240 VOLT QMLY
239 0393441 HAMDLE GRIF
240 03593841 M4 FLAT WASHER
241 0392351 M3 FLAT WASHER - 240 OLT OMLY
242 03932361 M3 05 HEX MUTWITH My LOK INSERT - 240 VOLT OMLY
243 03935911 M4 =07 % 168mm PAN HEAD PHLUFS MACHINE SCREWY
244 03593841 M4 FLAT WASHER
245 0392911 M4 07 ¥ 16mm PAM HEAD FHILUPS MACHIMNE SCREW
246 0393851 M3 FLAT WASHER
247 03593861 M3 E 05 HER BUT WITH MYLOK INSERT
248 039333 SPRIMNG
249 0393511 SAFETY LOCKOUT BRACKET
240 0393541 M3 EXTERMAL STAR LOCK WASHER
241 03493881 M3 E .05 % 8mm PANHEAD PHILLIFS MACHMNE SCREW
242 0392931 M5 08 X 20mm PAM HEAD FHILUPS MACHIME SCREW

]
|
-,

MMM-\._\.MMMM_\._\._\._hm_\._h_\._\._\._h_'._\._h_\.m_\._'._t_\._h_\._h_\._h_t_\._'._\._hMM_L_\.MM_'._\.MMM_h_\._hA|




HANDLE ASSEMBLY

N~
o
AN

230




BASE/MOTOR ASSEMBLY

304
305

306
307
308
309
310
31
32
A3
34
35
316
3T
g
319
320

321
322
323
324
325
326
327

328
329
330
331
332
333
334
335
336
337
338
339
M0
31
32
M3
344
M5
e

0394731
5991511
0395731
0393531
0395931
0395921
0395231
0395221
5590091
0395201
0395261
0395251
0395651
9120810
9121520
9121640
0395831
5990759
5990741
5990751
5990731
9120140
9122450
9122507
0395211
9121043
9122030
9122100
9121980
5294501
5294491
9121380
0393251
0393231
0395271
9121170
9120880
9120930
0395281
0395301
0395291
0395241
0395801
0395811
0395821

MOTOR COVER SPACER

MOTOR, 115 VOLT, 1.5 HP

MOTOR, 230 VOLT, 1.5 HP

CLOUD BURST LABEL

M8 X 1.25 X 20mm BUTTON HEAD CAP SCREW
M8 SPLIT LOCK WASHER

PULLEY SHAFT

BEARING HOUSING

PULLEY COVER

BALL BEARING

BEARING SPACER

RETAINING RING

SKIRT

#10 X 1/2 PAN HD PHILLIPS SHEETMETAL SCEEW - PK OF 10
516 SPUT LOCK WASHER - PACK OF 10
516-18 X 3/4 HEXBOLT - PACK OF &
BUMPEER. 20"

FLEXIBLE PAD DRIVER ASSEMBLY - INCLUDES:

PAD DRIVER

PAD DRIVER PLATE
SPRING CLIP PAD HOLDER - INCLUDES:

#6 X 5/6 PAN HEAD PHILLIPS SHEET METAL SCREW
PAD - SEE ACCESSORIES PAGE FOR. OPTIONS
12 SAE FLAT WASHER - PACK OF 5
12-13 HEX NUT WY NYLOK INSERT - PACK OF 1
PULLEY - INCLUDES:

14 ¥ 11/ ROLL PIN - PACK OF 5

38-16 X 3/4 BUTTON HD SOCKET CAP SCREW - PACK OF 2
38 SPLIT LOCK WASHER. - PACK OF 10

38 SAE FLAT WASHER - PACK OF 2

BELT

MOTOR PULLEY - INCLUDES

5M16-18 X 3/8 KNURL POINT SET SCEEW
RETAINING RING
5" SOFT GRAY RUBBER WHEEL
AXLE
1/4-20 X 1/2 LONG HEX HEAD BOLT - PACK OF 10
14 SPLIT LOCK WASHER. - PACK OF 10
14 SAE FLATWASHER - PACK OF 10
HAMNDLE SHAFT
REAR WHEEL SPACER
3" WHEEL
GALAXY 1500 FRAME
ANTI-ROTATION LOCK TAB
M3 LOCK WASHER
M3 X .05 X 6mm LONG BLUTTON HEAD CAP SCREW

i o e ) =k ok ok [ A ok o () ) —h R ko

b o ok o PO e B P P e o PO b e e e e JR o ok o o B0 —& ko




BASE/MOTOR ASSEMBLY

343




MOTOR ASSEMBLY

ITENM PART NO. DESCRIPTION

2291511 COMPLETEMOTOR- 195 VOLT - 1.5 HR

Lty 5991581 COMMUTATOR BRACKET ASSEVBLY WITH BRUSH, BOARD, LEADS
50015 COMMWVUITATOR BRACKET
591731 COMWUTATOR BRACKET COWVER

02 5391701 THRUBOLT

03 5001811 BRUSHBCARD ASSY WITH BRUSHES, SPRINGS, DETECTORS, LEADS
Bog1841 WVARISTOR ASSEVELY WITH SLEEWNG AND TERMMALS

a0 5991821 RED LEAD ASSBEVBLY

05 5001831 Y ELLCAW LEAD ASSEVELY

&0 B293851 CARBON BRUSH

&7 el FLT BRUSH SPRING

408 5391801 10-24 X 172 5B F TAPANG S5CRBEN

409 591721 BRACKET - BOTTOMEMND

410 50171 SHAFTHEEY

411 5991531 ARMATUREASSENBLY INCLUDES:

412 5391541 BEARING - BOTTOM BHD

413 5001551 BEARING - TOPEMD

414 591741 HELICAL WASHER

415 5991521 STATOR FRAME ASSENBLY - WITH CLIPS AND MAGHETS

418 5001861 532 X 1128 MOUNTING SCREW

417 BE91a7 VB FLAT WASHER - BRASS

418 5991851 RECTIFIER

413 501881 HEXNUT WITHS TAR LOC K WASHER.

£20 5391581 HOLE PLLIG

421 500180 MOTOR CORD

40 5991551 STRAN RBLIEF
b= ETech COMPLETEMOTOR220VOLT - 1.5 H.F,

01 0308011 COMMWVUTATOR BRACKET ASSEVELY WITH BRUSH, BOARD, LEADS
0389021 COMMUTATOR BRACKET
591731 COMNWUTATOR BRACKET COVER
0306031 COMVUITATOR BRACKET COVER SCREN

402 591701 THRUBOLT

03 398021 BRUSHBIARD ASSY WITH BRUSHES, SPFRINGS, DETECTORS, LEADS
393051 VARISTOR ASSEVELY WITH SLEEVNG AND TERMMALS

a0 5991821 RED LEAD ASSBEVELY

405 398091 YHELOW LEAD ASSEVBLY

08 398071 CARBON BRUSH

=07 398081 BRUSH SPRING

<08 5201801 10-24 X 1/258.F TAFANG SCREN

409 591721 BRACKET - BOTTOMEMND

410 5391711 SHAFTHEY

411 3950 ARMATUREASSENELY INCLUDES:

412 5391541 BEARING - BOTTOM BHD

413 5991551 BEARIMG - TOPBID

414 5201741 HELICAL WASHER

415 5991521 STATOR FRAME ASSENBLY - WITH CLIPS AND MAGHETS

418 5991881 232 1125 MOUNTIMNG SCREW

417 50016 B FLAT WASHER - BRASS

218 298101 RECTIFIER

413 501881 HEXNUT WITHS TAR LOC K WASHER.

420 398111 HOLE PLLIG

<21 5991851 MOTOR CORD

422 500150 STRAN RELIEF

Py = a2 a2 a2 a2 a2 a2 a4 A a2 A a2 inm ok s a2 a2 a2 ) o a2 a2 —4 i -3 -1 i i -1 i i -3 A -3 -3 -4 &5 -2 -3 -2 -2 -2 - fhJ a2 a a 1




MOTOR ASSEMBLY

115/230 VOLT MOTOR

401

407

402

404

403

408

415

414

413

411

D=

/
{

‘,(J
BTN

I
.
L2/




WIRING DIAGRAM

GREEN  ~ GREEN-0393081
[
U WHITE
,_i 5390211 BLACK - 0393091
,BLACK [~ SWITCH
GREEN , GREEN
e WIRE NUT 0393561
v © :')- O
BLACK VHITE J_éi 5390211 BLACK 09,0
[ SWITCH 11
HANDLE
CORD %
0393451 9
-
L
- z
- 13
v w2
[l .O - oEl 34l
e - 3y xAx
° oo oo

@ 120 VOLT
0393461

©
N\
BLACK A

WHITE
GREEN

TERMINAL

BLOCK

0393071

240 VOLT
0393471

J

| Go——




ACCESSORIES

PART NO.

PART DESCRIPTION

NOTE:

7992051
7992061
7992081
7992091
7992021
7992001
7992011

ALL PADS COME 5 PADS PER CASE

20" LITE BLUE POLISH/BURNISH PAD - FOR SOFT FINISH

20" LITE HAIR BURNISH PAD - FOR ALL FINISHES

20" ULTRA HAIR HARD FINISH PAD - FOR HARD FINISH

20" ULTIMATE HAIR PAD - HARD FINISH AGGRESSIVE BURNISHING
20" GREEN SCRUB PAD - HEAVY FINISH REMOVAL

20" BLACK STRIP PAD - REMOVES FINISH COMPLETELY

20" BROWN STRIP PAD - REMOVES FINISH COMPLETELY

11




NOTES

NSSeEnterprises, Inc.
@3 3115 Frenchmens Road, Toledo, Ohio 43607
©® PHONE (419) 531-2121 FAX (419) 531-3761

NSS ® Enterprises, Inc. European Distribution Centre
Unit 11, Pinfold Trading Estate * 55 Nottingham Road
STAPLEFORD, NOTTINGHAM NG9 8AD ENGLAND U.K.
PHONE: (44) 0115 939 1568 * FAX: (44) 0115 949 0615

9090315 GALAXY 1500 HIGH SPEED BURNISHER Rev Orig 02-08 Rev D 07-08

Printed in China

12




	9090315_Galaxy 1500_Illustrated Parts Book_Rev C_06-08
	9090315_Galaxy 1500_Illustrated

